



Concrete Sample Test Report

Concrete Cube Compressive Strength

Project Name:	April Showers
Project Number:	1600 Pennsylvania
Client:	Summer Garden
Location:	May Flowers: 2545 Railroad St. , Pittsburgh , PA 15220
Sample:	48523 S04
Description:	

Field Data (ASTM C172, C143, C173/C231, C138, C1064)

Supplier:	August Summer
Mix Name:	StrikeForce 5
Spec. Strength (MPa):	21
Ticket Number:	258
Mold Date:	11/29/2024 12:00 PM
Molded By:	

Laboratory Test Data (ASTM C109)

Sample Number:	48523 S04	48523 S04	48523 S04			
Set Number:	28	28	28			
Specimen Number:	1	2	3			
Age:	28	28	28			
Length (mm):	150	150	150			
Width (mm):	150	150	150			
Depth (mm):	150	150	150			
Test Date:	12/27/2024	12/27/2024	12/27/2024			
Max Load (kN):	530	519	514			
Strength (MPa):	23.5	23.1	22.8			
Tested By:	E Rigby	E Rigby	E Rigby			
Excl in Avg Strength:	<input type="checkbox"/>	<input type="checkbox"/>	<input type="checkbox"/>	<input type="checkbox"/>	<input type="checkbox"/>	<input type="checkbox"/>

Remarks: Set 28 Average 28-day Compressive Strength (MPa):	Date received: Curing: <input type="checkbox"/> Standard <input type="checkbox"/> Field ASTM C511 Submitted by: _____ Distribution: Report Date:
---	--

This report shall not be reproduced, except in full, without prior approval of Forney, LP. Results relate only to items tested.

<https://forneytools.forneyvault.com/Report/dd96274f-b9be-450b-a3a1-f0eb94253194>